
List of Publications 
 

I. Mohd. Faraz khan(First Author) and Hina Khan(September 2019).​Isolation of         
Bacteria from Agricultural soil and screening it for PGPR traits​.International          
Journal of Advance Research Ideas & Innovation in Technology.[ ISSN:          
2454-132X].Impact factor:4.295(Volume 5, Issue 5). 

II. Mohd. Faraz khan(First Author) and Hina Khan (August 2019).​Water quality          
assessment of the Unnao Tannery region.​International Journal of Advance         
Research Ideas & Innovation in Technology.[ ISSN: 2454-132X].Impact        
factor:4.295.( Volume 5, Issue 4). 

III. Mohd. Faraz khan(First Author) and Hina Khan(August 2019), Performance         
[...]
0.75 MLD effluent is generated from all these units and is discharged in Loni Drain after treatment. 

 

 
Fig. 3: CETP Unnao Outlet into Loni Drain 

 

1.5 Industrial Area Site – 2  

It consists of 21 tannery units out of which 14 are operational and 7 are non-operational since long. Out of 14 tannery units, 2 

units have their own effluent treatment plant and effluent from 12 tanneries goes to the combined effluent treatment plant (CETP) 

after undergoing primary treatment which involves chrome recovery and suspended solids removal in general. Apart from 

tanneries, there is one slaughterhouse and one meat processing unit, both having their own effluent treatment plant. These units 

produce approximately 4.37 MLD effluent. The CETP was made operational in October 1995 at the cost of Rs. 195 lacs. The 

designed treatment capacity of plant is 2.15 MLD. CETP consists of bar screen, equalization tank, primary clarifier for suspended 

solids removal, 2-stage aerobic bioreactor and clarifiers for removal of organics, tertiary clarifier for removal of organics and 

suspended solids by adsorption on chemical sludge, followed by multigrade filter and activated carbon filter for final polishing. It 

is operated and maintained by Unnao Tanneries Pollution Control Company. 

 

 
Fig. 4: Location of CETP near Superhouse Tannery Limited next to Loni Drain Satellite Imagery 

file:///C:/omak/Downloads/www.IJARIIT.com


Khan Mohd. Faraz, Khan Hina; International Journal of Advance Research, Ideas and Innovations in Technology 

© 2019, www.IJARIIT.com All Rights Reserved                                                                                              Page |612 

Treated effluent from Site – 1 and Site – 2 are discharged in Loni drain. Approximately, 5 MLD untreated sewage from the city is 

also discharged in the Loni drain. Loni drain meets River Ganga in Raebareli District after traveling approximately 146 km. Water 

from Loni drain is utilized for irrigation by the farmers.  

 

2. MATERIAL AND METHOD 
Water and wastewater (Effluent) samples were collected in polyethylene bottles using dip/grab sampling method during pre-

monsoon (May 10-12, 2017) and post-monsoon (August 3-4) season and preserved by using appropriate reagents as per standard 

methods. All glassware and other containers used for trace element analysis were thoroughly cleaned, soaked in 10% nitric acid 

for 48 h and finally rinsed with de-ionized water several times prior to use. All the testing procedures were carried out in the 

laboratory of Indian Institute Technology ISM Dhanbad Jharkhand. The physicochemical analysis was performed as per Standard 

Methods for the Examination of Water and Wastewater [11] 

 

Table 1: Analytical Methods and Equipment Used in the Analysis 

S no. Parameter Method Equipment Used 

1. pH Electrometric pH Meter 

2. Suspended Solids Gravemetrically - 

3. BOD 5 days incubation at 20oC followed by titration BOD Incubator 

4. Chromium Digestion followed by Atomic Spectrophotometer Atomic Absorption Spectrometer 

 

3. RESULT AND DISCUSSION 
 

Table 2: Characteristics of Effluents of Superhouse Tannery No.1 Ltd 

S no. Parameters 
Inlet     (S-1) Outlet (S-2) Effluent 

Standards Pre-monsoon Post-monsoon Pre-monsoon Post-monsoon 

1 pH 8.1 9.2 7.3 7.6 6.5-9.0 

2 TSS, mg/L 2150 - 250 - 100 

3 Total Chromium, mg/L 5.80 1.62 0.67 0.52 2 

4 BOD, mg/L 1237 452 35 254 30 

 

Effluent discharged by. M/S Superhouse Tannery No.1 Ltd is not in conformity with the effluent standards notified vide 

S.No. 57; G.S.R. 475(E) dated 5.5.1992 under Environment (Protection) Act, 1986 for discharge of effluents into inland 

surface water for TSS and BOD and needs appropriate statutory action by UPPCB/CPCB. 

 

4. CONCLUSION AND RECOMMENDATIONS 
The samples of wastewater/ treated water were collected from the inlet and outlet, of the sewage treatment plant and the 

results discussed are only pertaining those physicochemical parameters which are above the threshold limits to cause harmful 

effects. The concentration of chromium is reduced because it is being recycled by a chrome recovery plant that is installed 

within the premises of the superhouse tannery. A proper system of collection and transportation of domestic waste should be 

developed. A landfill site(s) should be identified and it must be scientifically designed for the disposal of domestic waste. 

Groundwater quality near landfill sites should be regularly monitored. 

 

5. REFERENCES 
[1] CGWB (2010), Ground Water Contamination in Industrial Area, Unnao District, Uttar Pradesh, Central Ground Water 

Board, Northern Region, Lucknow, April 2010. 

[2] Cheng and Dixon, 1998, Analysis of repair and mutagenesis of chromium-induced DNA damage in yeast, 

mammalian cells, and transgenic mice. 

[3] M.K. Mohanta Effects of Tannery Effluents on Survival and Histopathological Changes in Different Organs of Channa 

punctatus Kurunthachalam Kannan, Comparison of trace element concentrations in livers of diseased, emaciated and 

non-diseased southern sea otters from the California coast 

[4] Water supply and pollution control / Warren Viessman, Jr., Mark J. Hammer 

[5] Govil and Gowd, 2010, Assessment of heavy metal contamination in soils at Jajmau (Kanpur) and Unnao industrial areas of 

the Ganga Plain, Uttar Pradesh, India. 

[6] S. Islam, Heavy Metals Concentration at Different Tannery Wastewater Canal of Chittagong City in Bangladesh 

[7] Sharma, H. and B.K. Kaur: Environmental chemistry. Goel Publishing House, Meerut. (1995) 

[8] Mohammad Iqbal Lone, Phytoremediation of heavy metal polluted soils and water: Progress and perspectives 

[9] Singh, I.B. and Rastogi, S.P. (1973), Techtonic framework of Gangetic alluvium with special reference to Ganga river in 

Uttar Pradesh, Curr. Sci., 42, 305-307. 

[10] Singh, I.B. and Bajpai, V.N. (1989), Significance of Syndepositional tectonics in facies development, Gangetic 

Alluvium near Kanpur, India, J. Geol. Soc. Ind., 34, 61-66. 

[11] APHA (2017), Standard Methods for the Examination of Water and Waste Waters, American Public Health 

Association, 23RD Edition, Washington, DC. 

 

 

 

file:///C:/omak/Downloads/www.IJARIIT.com
https://ehp.niehs.nih.gov/doi/abs/10.1289/ehp.98106s41027
https://ehp.niehs.nih.gov/doi/abs/10.1289/ehp.98106s41027


 
 

1 | P a g e  

 

Performance evaluation of  a Sewage Treatment Plant Based 

on Sequential Batch Reactor Technology 

Mohd. Faraz Khan
1
, Hina Khan

2
 

1
M.Tech Student,Department of Environment Science & Engineering 

Indian Institute of Technology (Indian School of Mines) Dhanbad 826004 

Jharkhand, India 

2
Young Professional, Bureau of Indian Standards, Bahadur Shah Zafar Marg, New Delhi, Delhi 110002 

 

ABSTRACT 

The Sequential Batch Reactor (SBR) is one of the potential options for treatment of industrial wastewater. SBR is a 

fill-and draw, system for aerobic and anaerobic wastewater treatment. In industrial wastewater wide variety of 

both, inorganic and organic, pollutants are present in the effluents which include oil, greases, metallic wastes, 

suspended solids, phenols, toxins, acids, dyes, colors, etc., several of which are not readily susceptible to 

degradation and therefore creating a dilemma during disposal. SBR is one of the latest options for the treatment of 

industrial wastewater. They are uniquely suited for wastewater treatment applications characterized by low or 

intermittent flow conditions. Operations and Maintenance (O&M) costs associated with an SBR system may be 

similar to a conventional activated sludge system. The overall working of the SBR is in five steps, fill, react, settle, 

decant, and idle. The process modification is very easy due to the amenable nature of the SBR. The cycles, hydraulic 

retention time (HRT), sludge retention time (SRT) can be changed and hence it provides wide scope for treatment 

that is too in a single reactor which is a most advantageous factor. SBRs are also used as pre or post-treatment 

prospects along with other treatment facilities successfully.  

Keywords-: Activated Sludge Process,Sequencing Batch Reactor,Wastewater treatment 

I. INTRODUCTION 

Sewage treatment plant (STP) plays an important role in society. The chief purpose of these plants is to make the 

water of the sewage clean that originates from houses.The treatment of sewage water has become the need of the 

hour as it stops spreading the diseases and disorder caused by the sewage water. It helps the community in making 

the water as well as environment clean. The research area involves a 6.5 MLD capacity of sewage treatment plant 

based on SBR technology near Sector-6 Vrindavan Yojana, District, Lucknow, Uttar Pradesh   India. This research 

work assessed the performance of the STP based on SBR technology in terms of physical and chemical parameters 

of wastewater and effectiveness of treatment. 

A sequencing batch reactor (SBR) is a fill-and-draw activated sludge system. The unit processes involved in the 

SBR and conventional activated sludge systems are identical. Although aeration and sedimentation/clarification are 

https://www.sciencedirect.com/topics/earth-and-planetary-sciences/sequencing-batch-reactor
https://www.sciencedirect.com/topics/agricultural-and-biological-sciences/sludge
https://www.sciencedirect.com/topics/earth-and-planetary-sciences/activated-sludge


 
 

2 | P a g e  

 

carried out in both systems, there is one important difference; in conventional plants, the processes are carried out 

simultaneously in separate tanks, whereas in SBR operation the processes are carried out sequentially in the same 

tank .
4
 

Water reuse is an engaging strategy that can significantly add to water conservation in areas experiencing from 

water scarcity or overconsumption. This enables the use of reclaimed water for particular purposes, which 

depending upon the application, requires various levels of treatment. Sewage Treatment is applied to reuse treated 

water. 

To limit pollution of the natural environment, biological treatment, using Activated sludge process has been the 

common treatment process for sewage. 

Fig. 1-: Location of the Study Area 

 

 

 

 



 
 

3 | P a g e  

 

 

 

 
Fig. 2: Satellite Imagery of the Vrindavan Yojana STP 

 

TABLE1:- Pictures of STP units installed at the Vrindavan Yojana 

 

 



 
 

4 | P a g e  

 

 
 

TABLE 1:- Dimensions of STP units installed at the Vrindavan Yojana 

 

 

S.No. Description Size(mm) Quantity 

1. Screen Chamber 800×500 1 

2. Collection Tank 2100×3650 1 

3. Aeration Tank 1 and 2 3500×3650 2 

4. Settling Tank 2800×2800 1 

5. Clarifier Water Tank 1800×2400 1 

6. Sludge holding Tank 1800×1800 1 

7. Sludge drying Beds 1100×1100 2 

8. Treated water tank 5050×4050 1 

 

 

 



 
 

5 | P a g e  

 

 

Ⅱ MATERIAL AND METHOD 

The experimental method for this task includes lab analysis carried out in the Environmental Chemistry  lab of 

Integral University Lucknow, Department of Civil Engineering, site visit to the STP, collection of sample of inlet 

and outlet samples, during my study have been collected from STP based on SBR technology located at sector-6,  

Vrindavan Yojana, Lucknow. Samples from the inlet & outlet chamber of the STP during the period from January 

2019 to May 2019 were gathered. Samples were analyzed for various parameters like Turbidity, BOD, COD, TSS, 

and on the basis on the result, the performance of STP was assessed. 

TABLE 2-: Details of some physicochemical parameters of STP with SBR Technology 

S.No Parameters  Preservation of 

Samples 

Analysis Method References
[1]

 

1 Turbidity  Refrigerator below 

4⁰ C 

Turbidity Meter APHA,2017 

2 pH Refrigerator below 

4⁰ C 

Potentiometry APHA,2017 

3 BOD Refrigerator below 

4⁰ C 

Winkler’s Method APHA,2017 

4 COD Refrigerator below 

4⁰ C 

Dichromate Digestion APHA,2017 

5 TSS Refrigerator below 

4⁰ C 

Gravimetric Method APHA,2017 

There are five stages in the treatment process:  

1. Fill 

2. React 

3. Settle 

4. Decant 

5. Idle 

The inlet valve opens and the tank is being filled in, while mixing is provided by mechanical means (no air). This 

stage is also called the anoxic stage. Aeration of the mixed liquor is performed during the second stage by the use of 

fixed or floating mechanical pumps or by transferring air into fine bubble diffusers fixed to the floor of the tank. No 

aeration or mixing is provided in the third stage and the settling of suspended solids starts. During the fourth stage 

the outlet valve opens and the "clean" supernatant liquor exits the tank.
[2]

 

 

https://en.wikipedia.org/wiki/Fine_bubble_diffusers
https://en.wikipedia.org/wiki/Supernatant


 
 

6 | P a g e  

 

 
 

Figure 3. Process Cycle of a Sequential Batch Reactor
5
 

 

Ⅱ.1 TECHNOLOGY DESCRIPTION 

Typically the SBR system is consists of a separate tank, where all operations are carried out (Figure 1). The series of 

operation is divided into five discrete periods: (a) fill, (b) react (aeration), (c) settle, (d) draw, and (e) idle, which 

complete the whole cycle. The cycle of each SBR system undergoes one or more cycle during a day. 

(a)Fill-: The fill process is where the reactor is filled with wastewater between a low water level & a high water 

level. Fill could occur under mixed, unmixed, aerated or unaerated conditions. The time of fill depends on the 

capacity of each reactor, the number of parallel reactors in operation, & the variations in the wastewater flow rate.
7
 

(b) React-:The react phase begins once fill is complete. It includes mixing & aeration (dissolved oxygen (DO)>2 

mg/l). In this phase, no influent flow into SBR aeration & sludge could be wasted , Aeration process serves to nitrify 

ammonia, oxidize organic carbon, & promote uptake of phosphorus in the sludge, while unaerated conditions 

support denitrification of nitrite & nitrate. 

(c) Settle-: During the settlement period, solids and liquids are separated, which provides clarified supernatant to be 

discharged as effluent. In an SBR, this process is normally much more efficient than a continuous flow system 

because in the settle mode the reactor contents are completely quiescent. The time should be between 0.5 to 1 hour 

so that sludge blanket remains below the withdraw mechanisms during the draw and does not rise before a draw is 

completed. 

 



 
 

7 | P a g e  

 

(d)  Draw-: The goal of the draw is to remove treated water from the reactor 

(e) Idle-: Provide time for one reactor to complete its full cycle before switching to another SBR cycle 
[3]

 

 

Ш RESULTS AND DISCUSSION 

Colmenarejo et al., (2006) determined the general efficiency indicator to compare overall performance of the 

different plants in terms of average TSS, COD, and BOD3 removal efficiencies. The pH of waste water impacts a 

significance effects on rate of microbiological growth, pH (basic) after the structure of enzymes and stop growth. 

Favorable range of pH is 6.5 - 8.5
7
. 

Experimental determinations of STPs based on SBR Technology symbolize that Turbidity, BOD, COD & Total 

Suspended Solids (TSS), removal efficiencies were calculated to be 89.81%, 94.1%, 90.46%, 96.11%, respectively. 

According to Environmental protection rules 1986 [Schedule vi] published in CPCB report August 2013, treated 

effluent is safe against disposal on land and used in irrigation. Discharge of the final effluent from the Sewage 

Treatment Plant may not cause health risks or any major environmental problems. 

 

Table 3-: Analysis of some physicochemical parameters at inlet & outlet of STP with SBR Technology 

 

 Date of  

Sampling 1.  pH 2.BOD3(mg/l) 3.COD(mg/l) 4.TSS(mg/l) 5.Turbidity 

           

            

 IN  OUT IN OUT IN OUT IN OUT IN  OUT 

15/1/2018 7.24  6.69 276 7 365.18 28.14 359 11 1282  112 

15/5/2018 7.94  7.26 275 25 425.12 48.27 425 20 1358  158 